

RubberShox QUALITY CONTROL

REPORT NO: Rubber Block Series V 1119

RubberShox Rubber Block Booster Series TEST REPORT

NO	DESCRIPTION	UNIT	TEST METHOD	OBSERVED	STATUS
01	HARDNESS	SHORE A	ASTM D2240	65-70	Pass
02	TENSILE STRENGTH	Kg/cm ²	ASTM D412	228.49	Pass
03	ELONGATION AT BREAK	%	ASTM D412	567.83	Pass
04	100% MODULUS	Kg/cm ²	ASTM D412	40.32	Pass
05	200% MODULUS	Kg/cm ²	ASTM D412	83.33	Pass
06	100% MODULUS	Kg/cm ²	ASTM D412	130.37	Pass
07	ANGULAR TEAR STRENGTH	Kg/cm	ASTM D624	49.33	Pass
08	SPECIFIC GRAVITY	Gm/cm ³	ASTM D624	1.17	Pass
09	COMPRESSION SET (Strain 25%, Temp 100°C, @ 24 Hrs)	%	ASTM D395 METHOD B	42.56	Pass